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CUSTOMER SHIP 10 CHSTOMER BILL 762 GRADE SHAPE 1 51212
TRANSPORTES ¥ SERVICIOS INTEGR ACEROMEX GRUPOINDUSTRIAL S| 990572580 WPBEAMSHAPE § 716 X 6767 410X 10
ZVP 03-703-94 , COL LINDA VISTA 103
CARMEN, ML 66350 GUADALUPENL 67130 LENGTH WEIGHT HEAT 7 BATCH
US-ML-MIDLOTHIAN - 1 Mexico Mexigo Jo00" . 42,886 1.13 S905230003
330 WARD ROAD —
MIDLOTHIAN. TX 76063 SALES ORDER SPECIFICATION ! DATE or REVISION
USA [46799/000220 ASTHASTINOT
B ADDAIGI-1)
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGAGM-11
430001921 1327-000002346858 18.16.2012
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COMMENTS ¢ BOTES

The ubove frgures are cerified chemsienl and physical test records a5 gontained in the permanent revords of company. This mateeial, fuchading the Billets. was melted and mwnu faclret i
the LISA W certadl that shese data are correet and in complinnee with speeitiedl regiirements. CMTR complics with N 10204 3.1
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